|

INSPECTION AND TEST OF 250

i
‘ COPY OF CERTIFICATE OF

FT. ANGIES, 2"X2"X1/4"

|
{ SOLD T0 VISAYAN STEVEDORE TRANSPORTATION CO.
OF OUR SHOPS ORDER T=-7491, DATED

MARCH 23, 1

939

ROBERT W. HUNT COMPANY, ENGINSERS

Report of Inspection

our File 7850
Qur Order SM-36354
Client's Order 8038 (6261)

Manufactured by Bethlehem Steel Co. a

and Test - Date Inspected 10-25-38

Inspecto?'s Report No.38713
Sheet No. 1 of 1 sheets

t South San Francisce, Calif.

Material-~ 100 Angles, 2" x 2" x 1/4" x 30'-0"

Shipper's Weight

Heat Number

Dimensions of Test Piece

Yield Point in 1bs. per sq. inch
Tensile Strength in 1lbs,. per sg. inch
% Elongation in inch

% Reduction of Area

Bends - Cold

Manufacturer's Chemical Analysisi-
Car.

Mang.

Phos.

Sul,

a true copy

9600
45412
331
42100
64600
29

51

o4l
011
.028

(Sgd.) ROBERT W. HUNT

Es Oo Ritter
Inspector San Francisco ams District

ATLANTIC, GULF & ERCIFIC CO. OF MANITA

per _s

£. L. REYNOLDS

ol




